

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Aster Dreamer Stripe L/S Sleep Set  
Item No. : 1F12901-618

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/01/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11008812

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Lake Daisy Geo L/S Sleep Set  
Item No. : 1F12904

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/24/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11010345

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Roza Dragon & Clouds L/S Sleep Set  
Item No. : 1F12905

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/01/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11008812

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Milk Hummingbird L/S Sleep Set  
Item No. : 1F12906

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/01/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11008812

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Mist Koi L/S Sleep Set  
Item No. : 1F22901

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/01/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11008812

TEA COLLECTION  
**CERTIFICATION OF COMPLIANCE**

Product Description : 100% Cotton w/Sueded Back Indigo Origami L/S Sleep Set  
Item No. : 1F22902

I (we) hereby certify that the product contained within this shipment complies with all applicable rules, bans, regulations and standards under the Consumer Product Safety Improvement Act or any other Act enforced by the Consumer Product Safety Commission:

- 16 CFR 1303 Total Lead Content
- 16 CFR 1501 Small Parts
- 16 CFR 1500.48 & 49 Sharp Point & Sharp Edge
- 16 CFR 1500.3 (c)(6)(vi) Flammability solids
- ASTM F963-07
- Lead content {CPSIA §101 / FHSA § 3}
- Phthalate content {CPSIA §108 / CPSA § 8}
- 16 CFR 1610 Flammability - Apparel
- 16 CFR 1615/1616 Flammability - Children's sleepwear

Place of manufacturing : Bangkok, Thailand

Date of manufacturing : 04/2010

Importer: Name: Tea Living, Inc  
Address: 1 Arkansas Street, Ste B  
San Francisco, CA 94107  
Phone # (415) 621-9400  
Contact Name: Sandra Tyan or Laura Lambrecht  
Email address: teagcc@teacollection.com

Date of Testing : 06/01/2010

Place of testing: Name of testing lab: Intertek Testing Services (Thailand) Ltd.  
Contact Name: WASITCHA YOUYEN  
Address 1: 5/1 Phahon Yothin 28, Phahon Yothin Road  
Lat Yao, Chatuchak, Bangkok, THAILAND  
Phone # Tel : +66 (2) 9390661 #815  
Test Report #:  
BKKT11003910  
BKKT11003938  
BKKT11008812